640 LC4 SUPERMOTO ORANGE 2003 <2003><EU><972630>

SWING ARM
1103
Pos Part Number Description Additional Text Quantity
12* 54603014100 SWINGARM BOLT KPL. L=253 1.00
14 50230211000 BRAKE HOSE GUIDE '89 1.00
15 54603015000 Self locking nut M14x1.5 WS19 1.00
16 54403135000 PLASTIC CAP SFL10 0.00
21* 58404041000 CLOSING COVER SWINGARM SM 03 2.00
22* 58404041100 CLOSING COVER ROUND 03 EXC+MXC SWINGARM 2.00
30* 58404130044 SWINGARM CPL. SUPERMOTO 1.00
35 0991060553 FLAT HEAD SCREW DIN7991 M6X55 2.00
36 59001092050 SPECIAL SCREW M6X12,5 WS=8 1.00
37* 0991060163 FLAT HEAD SCR. DIN7991-M 6X16 2.00
38 54611076100 RETAIN.CLAMP FOR BRAKE HOSE'96 2.00
39 0010050103 SPECIAL SCREW M 5,0X10 2.00
40 50203081700 BUSHING SLEEVE 15X20X38,75 2.00
41 59004031000 NEEDLE BUSH HK2012V 4.00
42* 59004033100 WASHER 20X32X0,8 2.00
43 0760253270 radial shaft seal 25x32x7 4.00
44 54603090000 BUCKET F.SHAFTSEALRING 15X25X9 4.00




59 51007066600 CHAIN GUIDE SM/DUKE 2002 1.00
60* 58307068300 SUPPORT F. CHAIN GUIDE 03 1.00
62 58404060000 CHAINGUARD SM, DUKE 2002 1.00
66 58404060051 WASHER F. CHAINGUARD SM 02 2.00
71 72210079000 BUCKET 2.00
72 0015060103 HH COLLAR SCREW M 6X10 WS=8 FC 2.00
73" 58404066000 CHAIN SLIDING GUARD SM 03 1.00
84 50232050001 STEEL WASHER 6,4X17X3 1.00
85 58404070000 CHAIN GUIDE CPL. REAR LC4 '98 1.00
86 56509064100 Self locking nut M6 - 10 1.00
89 0015060403 HH COLLAR SCREW M 6X40 WS=8 450 SMR 1.00
91* 0015060103 HH COLLAR SCREW M 6X10 WS=8 FC 1.00

* = New part




